TRITURADORAS
BROYEURS MOD. TOP
SHREDDERS

DESPIECE
i} ECLATEE ET PIECES DE RECHANGE
¥  SPARE PARTS LIST

KLNAIUBO

AGRICULTURAL MACHINERY

NIUBO Maquinaria Agricola S.L.
Carretera N-240- km 73 25430 JUNEDA (Lleida)
Tel: +34 973 150 331 / Fax: +34 973 151 552

http://www. niubo.info

info@niubo.info




== Estimado cliente,

Ante todo gracias por confiar en un producto Niubo. A continuacion se encuentra el despiece de
la maquina adquirida. Si usted desea pedir piezas de recambio debera indicarnos lo siguiente o
bien hacer servir el recuadro que viene a continuacién.

1 Cher client,

Tout d'abord merci d'avoir choisi un produit Niubo. Ci-dessous, il y a le éclatée de la machine
achetée. Si vous souhaitez commander des piéces de rechange, vous devez fournir les donées
suivants ou vous pouvez servir la case qui suit.

Z= Dear customer,
First of all thanks for choosing a product Niubo. Below is the spare part list of the machine

purchased. If you wish to order spare parts you must provide us the following data or you can
serve the box that follows.

Modelo maquina:
Modeéle machine
Machine model

Numero de serie de la maquina:
Nombre de série
Serial Nr

Numero de elemento de la pieza de recambio:
Nombre d’élément de la piéce detachée
Spare part’s element number

Pagina donde se encuentra:
Page de cet manuel ou se trouve la piéce
Page number where is the spare part

Cantidad a pedir:
Quantitée a commander
Quantity to order

I NIUBO

NOMBRE Y DIRECCION DEL FABRICANTE

. . . - . Carretera N - 240, Km. 74
En la placa de identificacion de la maquina [Tel. (+34) 973 15 03 31.- JUNEDA (Lieida) esmmJ
encontrara la informacién que se le solicita:

A la plaque d’identification de la machine vous
trouverez l'information que vous avez besoin

POTENCIA (Kw.) CONTRASENA DE HOMOLOGACION

In ID plate of the machine you can find the
information you need:

i e

www.niubo.info




2

AGRICULTURAL MACHINERY

CONJUNTO TRITURADORA
ENSEMBLE BROYEUR
SHREDDER ASSEMBLY

TOP




( CONJUNTO TRITURADORA
S ENSEMBLE BROYEUR TOP
AGRICULTURAL MACHINERY SHREDDER ASSEMBLY
Ne ApPTUKYN DESCRIPTION DESCRIPTION
1| RT1P1 Chassis assembly Ensemble chassis
2 | RT1P2 Back door Portail arriere
3 | RT1P3 Coupling Attelage
4 | RT1P4 Back roller Rouleau arriere
5| RT1P5 Belt’s cover Couverture courroies
6 | RT1P6 Axis hammer cover Couvercle axe marteaux
7 | RT1P7 Skate Patin
8 | RT1PS8 Coupling displacement bar | Barre déport attelage
9 | RT1P9 Support band bar Baleine support bande
10 | RT1P10 Protection band Bande de protection
11 | RT1P11 3" point displacement bar | Barre déport 3°™ point
12 | RT1P12 DIN 125 M10 washer Rondelle DIN 125 M10
13 | RT1P13 DIN 125 M12 washer Rondelle DIN 125 M12
14 | RT1P14 DIN 125 M14 washer Rondelle DIN 125 M14
15 | RT1P15 DIN 125 M16 washer Rondelle DIN 125 M16
16 | RT1P16 DIN 125 M24 washer Rondelle DIN 125 M24
17 | RT1P17 Bolt 25 x 90 Boulon ¢25 x 90
18 | RT1P18 Bolt 25 x 100 Boulon ¢25 x 100
19 | RT1P19 Bolt 25 x 125 Boulon 925 x 125
20 | RT1P20 Bolt 25 x 205 Boulon 25 x 205
21 | RT1P21 Lift cylinder 25/40 x 400 Vérin 25/40 x 400
22 | RT1P22 Lift cylinder 30/60 x 150 Vérin 30/60 x 150
23 | RT1P23 Washer pin ¢5 Goupille rondelle g5
24 | RT1P24 Elastic pin Goupille elastique
25 | RT1P25 Elastic pin Goupille elastique
26 | RT1P26 Skate Patin
27 | RT1P27 Hexagonal self blocking nut | Ecrou hexagonale auto-
DIN 985 M-10 bloguant DIN 985 M-10
28 | RT1P28 Hexagonal self blocking nut | Ecrou hexagonale auto-
DIN 985 M-12 bloguant DIN 985 M-12
29 | RT1P29 Hexagonal self blocking nut | Ecrou hexagonale auto-
DIN 985 M-14 bloguant DIN 985 M-14
30 | RT1P30 Hexagonal self blocking nut | Ecrou hexagonale auto-
DIN 985 M-16 bloguant DIN 985 M-16
31 | RT1P31 Hexagonal screw DIN 931 Vis hexagonale DIN 931
M10x90 M10x90




( CONJUNTO TRITURADORA
Q ENSEMBLE BROYEUR TOP
AGRICULTURAL MACHINERY SHREDDER ASSEMBLY
32 | RT1P32 Hexagonal screw DIN 933 Vis hexagonale DIN 933
M12x35 M12x35
33 | RT1P33 Hexagonal screw DIN 933 Vis hexagonale DIN 933
M14x60 M14x60
34 | RT1P34 Hexagonal screw DIN 933 Vis hexagonale DIN 933
M16x45 M16x45
35 | RT1P35 Bearing support UCFL 208 | Support roulement UCFL
208




EJE DE MARTILLOS

AXIS OF HAMMERS
AXE DE MARTEAUX

TOP




9

AGRICULTURAL MACHINERY

EJE DE MARTILLOS
AXIS OF HAMMERS
AXE DE MARTEAUX

TOP

Ne ApTUKYN DESCRIPTION DESCRIPTION
1| RT2P1 Axis of hammers Axe de marteaux
2 | RT2P2 Hammer Marteaux
3 | RT2P3 Axle box Caisse
4 | RT2P4 Bearing 6312 C3 Roulement 6312 C3
5| RT2P5 Protection washer Rondelle protection
6 | RT2P6 Ring Segger 1-135 Anneau Segger I-135
7 | RT2P7 Blind cover box Couvercle aveugle caisse
8 | RT2P8 Seal support Support reten
9 | RT2P9 Extra piece cover box Supplément caisse
10 | RT2P10 Ring Segger E-60 Anneau Segger E-60
11 | RT2P11 Ring Segger I-80 Anneau Segger I-80
12 | RT2P12 Seal @60 x 80 x 10 Reten @60 x 80 x 10
13 | RT2P13 Cotter 16 x 10 x 80 Clavette 16 x 10 x 80
14 | RT2P14 5 ways SPB236 Fan belt | 5 canales SPB236 poulie
15 | RT2P15 Tapper 3535-55 Tapper 3535-55
16 | RT2P16 Hexagonal screw Vis hexagonale
M-22 x 150 M-22 x 150
17 | RT2P17 Hexagonal self blocking | Ecrou hexagonale auto-
nut M-22 bloquant M-22




AGRICULTURAL MACHINERY

RODILLO POSTERIOR
ROULEMENT ARRIERE
BACK ROLLER

TOP




9

AGRICULTURAL MACHINERY

RODILLO POSTERIOR
ROULEMENT ARRIERE
BACK ROLLER

TOP

blocking nut
DIN 985 M16

Ne ApTUKYN DESCRIPTION DESCRIPTION
1| RT3P1 Back roller 190 Rouleau arriere 190
RT3P2 Bearing UCFL-208 Roulement UCFL-208
RT3P3 Hexagonal screw DIN | Vis hexagonale DIN 931
931 M16x70 M16x70
4 | RT3P4 Washer M16 DIN 125 | Rondelle M16 DIN 125
RT3P5 Hexagonal self Ecrou hexagonale auto-

bloguant DIN 985 M16




9

AGRICULTURAL MACHINERY

GRUPO GB M62
GB M62POWER ENGYNE
BOITIERGB M62

TOP

KM623,00WXA201
CN.00023

d
QUTPUT
1620 rp.m.

RUOTA LIBERA SULL'ASSEA

540 rp.m.

Feso Qi Pofenza in enirata 68 Coppia in entrata Coppia conica Ciiente: Datfa disegno: Disegnatore:
Weight il Input power HP Inpuf torgue moment 884 -
Gewicht Kg [+] It | Eingangsleistung 50 Antrieh Drehmoment Nem Denti dritti 23/05/06 L. Antonini
Poids Huile Puissance en enfrée kw Couple en entrée Denfi elicoidali I:l Codice prodotfa: Codice GB:

Rapporto Giri in entrafa Coppia in uscita Ingranaggi ad assi paralisli KM 623, 00 WXA 201 C N, 00023

Ratio . Input speed Output torque moment 295 A . . K

Verhalinis 1:3,00 Eingangsdrehzahi 540 Abirieb Drehmoment g, | Derti driti [ s Codice clients:

Rapport Tours en entrée Gouple en sortie Dendi eficoidali I:l

10




C GRUPO GB M62
S GB M62POWER ENGYNE op
AGRICULTURAL MACHINERY BO’I‘TIERGB M62
Ne ApTUKyn DESCRIPTION DESCRIPTION
1 | RT4P1 M62 housing Chassis extérieur boitier
M62
2 | RT4P2 M62 Back cover Couvercle postérieure
M62
3 | RT4P3 Z36 M4.6 R1/3.00 RLcrown | Couronne Z36 M4.6
R1/3.00 RL
4 | RT4P4 Xd33 Z12 M4.6 R1/3 bevel Pignon Xd33Z12 M4.6
shaft R1/3
5 | RT4P5 W RL DX axis Axe W RL DX
6 | RT4P6 Tapered roller bearing Roulement conique
7 | RT4P7 Bearing Roulement
8 | RT4P8 Tapered roller bearing Roulement conique
9 | RT4P9 Radial bearing Roulement radiale
10 | RT4P10 Cap 100 x 10 RCA Capuche 100 x 10 RCA
11 | RT4P11 Cap 80 x 10 RCA Capuche 80 x 10 RCA
12 | RT4P12 Hexagonal screw 10x25 Vis hexagonale 10x25
13 | RT4P13 Washer UNI 7436-40 Rondelle UNI 7436-40
14 | RT4P14 Washer UNI 7435-42 Rondelle UNI 7435-42
15 | RT4P15 Segger UNI 7437-80 Segger UNI 7437-80
16 | RT4P16 Washer DIN 988 40x50x1 Rondelle DIN 988 40x50x1
17 | RT4P17 Spiral spring REV.RL Ressort hélicoidal REV.RL
18 | RT4P18 Key RL.L=30 Clavette RL.L=30
19 | RT4P19 Oil drain and load plug 3/8” | Capuche d’huile 3/8”
20 | RT4P20 Breather cap conical 3/8” Reniflard conique 3/8"”
21 | RT4P21 Seal 35x 80 x 10 Retén 35x 80 x 10
22 | RT4P22 Seal 40 x 80 x 8 Retén 40 x 80 x 8
23 | RT4P23 Identify tag Plaque signaletique

11




9

AGRICULTURAL MACHINERY

GRUPO ROTIS 937
ROTIS 937 POWER ENGYNE
BOITIER ROTIS 937

TOP

@_I

=

e

10

.

O

[T
]

12




9

GRUPO ROTIS 937

ROTIS 937 POWER ENGYNE

AGRICULTURAL MACHINERY BOITIER ROTIS 937 TOP
Ne ApTUKYyN DESCRIPTION DESCRIPTION
1| RT5P1 937 housing Chassis extérieur boitier
937
RT5P2 937 Back cover Couvercle postérieure 937
3 | RT5P3 Input gear shaft 1 3/8” Z6 Axe engrenage entrée 1
L 260 with OCS 3/8” 26 L 260 with OCS
4 | RT5P4 Output bevel shaft 937 3.08 | Axe biseau sortie 937 3.08
LN 10x 8 M-14 LN 10x 8 M-14
5| RT5P5 Bevel gear 937 3.08 with Engrenage biseau 937 3.08
0OCS with OCS
6 | RT5P6 OCS spring L 41 Ressort OCS L41
7 | RT5P7 OCS key Clavette OCS
8 | RT5P8 Ball bearing 6208 Roulement 6208
9 | RT5P9 Tapered roller bearing 32207 | Roulement conique 32207
10 | RT5P10 Tapered roller bearing 30207 | Roulement conique 30207
11 | RT5P11 Tapered roller bearing 30208 | Roulement conique 30208
12 | RT5P12 Bore retaining ring ¢80 Anneau elastique ¢80
13 | RT5P13 Shaft retaining ring 35 Anneau elastique
oversize supplement ¢35
14 | RT5P14 Double rimseal 35x72x10 |Retén35x72x10DL
DL
15 | RT5P15 Double rim seal 40x 80 x 10 | Reten 40 x 80 x 10 DL
16 | RT5P16 Cap 980 x 10 Capuche 80 x 10
17 | RT5P17 Oil drain and load plug 3/8” | Capuche d’huile 3/8”
18 | RT5P18 Copper/alluminium washer | Rondelle cuvire/aluminium
M-16 M-16
19 | RT5P19 Screw TSEI M-10 x 25 10.9 Zn | Vis TSEI M-10 x 25 10.9 Zn
20 | RT5P20 Key 10x 8 x 70 Clavette 10x 8 x 70
21 | RT5P21 Pressure relief and oil level Bouchon de niveau huile
plug 3/8” L 68 3/8” L 68
22 | RT5P22 Qil plug 3/8” conical Zn Bouchon conique 3/8”
23 | RT5P23 Identify tag Plaque signaletique

13




C 3 GRUPO ROTIS 937

@136

ROTIS 937 POWER ENGYNE TOP
AGRICULTURAL MAGHINERY BOITIER ROTIS 937
1.06.0612Z n.4 1.00.041235Z n.4
2 \‘ _Ll M12x35
’ | I
65| A - 110.01090
' d 3.936.1091645 |
| T s Lioss e 12536308 |
T | X / |
| e / 1 1.36.4009010
.-'?\ 7) AL 3.936.1106645
I /
Sk ) 5
- - N ?:r
- " =2
~ N g
o =t
- S Q?
g [
n -
™
O
s o 65 101
895
49041 106
596
o
b
A1 |
Yoo
. 30 |
materio primo: serie; conplessivo:
-— 536/937 -
tratfamenti dis, do: data:
- l&urorg 18/01/2009
durezza: protfondito: grez./tin. [kgl  |scolm: rev
- - Teaky - ww.rotin i -—/-—-| 118 A4l -
notes aurés |desc., codice:
rev | data descrizione da ’ 1 ) Lg%rﬂ_'ﬁoi%n E g%ﬁgg :1‘35 L4%0 ’ 7.936.48645




